For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985) Page 1 of 11
Chassis Assembly

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985) Page 2 of 11
Chassis Assembly

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

734-0424
718-0132
734-0180
734-0391
741-0138
734-0642
741-0267
741-0484
750-0434
08100
08187
10254
711-0426
714-0229
710-0322
710-0421
10320
15493
10322
10328
710-0776
711-0169
10883
712-0267
710-0198
710-0227
715-0150
717-0108
732-0305
735-0193
736-0119
741-0138
748-0110
738-0141
748-0135
748-0180
748-0182
748-0226
748-0269
754-0143
756-0154
756-0155
712-0375
736-0169
10293
10294
10297
15329
15331
15340
15341
15342
710-0198

Qty S/P/F  Description

16" Wheel Ass'y. Comp.-Rear

Oil Cap

Rear Wheel Rim Only

Rear Wheel Tire Only 16 x 1 .75
Ball Brg. .630" I.D.

Wheel Ass'y. Comp. Front 8 x 1.75
Flanged Ball Brg. 3/8" I.D.

S Flanged Ball Brg. 1/2" I.D.

/P Spacer 3/8" I.D.

Top Drive Frame Cover

Gear Box Cover

/P Pinion Ass'y.

Wheel Spacer

#2 Woodruff Key 3/32 x 1/2" Dia. Hdn.
S Hex Sems Bolt 5/16-18 x 1.00" Lg.*
Set Scr. 5/16-18 x .25" Cup
Bottom Drive Frame

Top Drive Frame Ass'y.

Drive Shatft

Bottom Drive Frame Ass'y.

S Hex Self-Tap Scr. 1/4-20 x .62" Lg.
Collar 5/8" 1.D.

Drive Frame Stop

S  Hex Nut 5/16-18 Thd.*

S Hex Sems Bolt 5/16-18 x .75" Lg.*
Hex Wash. Hd. AB-Tap Scr. #8 x .50" Lg.
/P Spring Pin 3/16" Dia. x 1.12" Lg.

S  Gear Box

Extension Spring

"O"-Ring

S L-Wash. 5/16" I.D.*

Ball Brg..630" I.D.

/P Flange Brg. .630" I.D.

S  Shid. Bolt .443" Dia. x .330

Bevel Gear.62" I.D. 28 0 Teeth
Pivot Slide

Drive Pinion

Hex Flange Brg. .503" I.D.

S  Flange Brg. .503" I.D. w/ Groove
3V-Belt 28" Lg.

Double Pulley

3/8" V-Pulley .502" I.D. x 6.5" O.D.
/P Hex L-Nut 3/8-16 Thd.

S L-Wash. 3/8"1.D.*

Wheel Brk't. Ass'y. L.H.

Wheel Brk't. Ass'y. R.H.

Rear Wheel Brk't. Assy.

Lift Bracket Shaft Ass'y.
Connecting Link Ass'y.

Frame

Lift Handle Support Brk't.

Lift Handle

WWW. mymovwerpak ESUGORK 5/16-18 x 75" Lg.*

RPRRPRRPRRPRRPRRPRRPRRPRRPRRRPRPRRPRRPRPRPRPRPRPRRPRRPRREPRREPRPRPRRPRPRPRPRPRRPRPRRERRERRERPRRRPRRPRPRPRPRRERRERRERRERERRRRR
~
v



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985)

Chassis Assembly

Ref #
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74

Part Number

710-0260
712-0116
712-0267
714-0104
714-0115
720-0142
735-0126
736-0119
736-0235
736-0272
736-0300
710-0427
736-0105
711-0425
712-0181
736-0192
738-0114
732-0206
712-0429
712-0324

Qty S/P/F
1 S
1 S
1 S
1 S
1 S
1 /P
1 S
1 S
1
1 S
1 S
1 S
1 /P
1
1 S
1 S
1
1
1 S
1 /P

Page 3 of 11

Description

Carriage Bolt 5/16-18 x .62" Lg.*

Hex Ins. L-Nut 3/8-24 Thd.

Hex Nut 5/16-18 Thd.*

Intern. Cot. Pin 5/16" Dia.

Cot. Pin 1/8" Dia. x 1.00" Lg.*

Grip Black

Rubber Wash. .33" I.D. x .87" O.D.
L-Wash. 5/16" I.D.*

Fl-Wash. .406" I.D. x 1.25" O.D. x .164
Fl-Wash. .510" I.D. x 1.0" O.D. x .060
Fl-Wash. .385" I.D. x .87" O.D. x .06
Hex Bolt 3/8-16 x 2.00" Lg.*
Bell-Wash. .400" I.D. x .88" O.D.
Spacer.523" I.D. x .640" O.D. x 1.955
Hex Top L-Nut 3/8-16 Thd.

Fl-Wash. .531" I.D. x .93" O.D.

Shlid. Bolt .498" Dia. x 4.755
Extension Spring .56" O.D. x 8.25" Lg.
Hex Ins. L-Nut 5/16-18 Thd.

Hex Ins. L-Nut 1/4-20 Thd.

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985) Page 4 of 11
Deck Assembly

A= Deck pulley

B= Idler pulley

C =Gear box pulley
&—43 D=Engine pulley




For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985)

Deck Assembly
Ref#  Part Number
1 742-0147
2 10423
3 10426
4  710-0152
5 736-0169
6  736-0235
7 712-0267
8 736-0119
9 754-0143
10 756-0154
11 756-0155
12 11634-462
13 11396
14  711-0571
15 726-0106
16 732-0261
17 12453
18 12469
19 15325
20 15343
21  710-0322
22  710-0599
23  710-0603
24  710-0643
25  710-0698
26  711-0405
27 712-0116
28 712-0117
29  712-0242
30 712-0267
31 710-0888
32 714-0365
33 714-0388
34 731-0675
35 732-0448
36 736-0119
37 736-0158
38 710-0459
39 13703
40 736-0329
41  736-0343
42 08253
43  741-0919
44  750-0258
45  750-0142
46  748-0168
47  754-0267
48  756-0116
49  756-0143
50 712-0123
51 736-0119
52  736-0217
53 10769

Qty S/P/F
S

nn uwn

P
/P
/P
/P

nunLTUOLLLO!

~~

Ny VIOV ITOL VOO

/P
S

RPRRPRRPRRPRRPRRPRRPRRPRRPRRRPRPRRPRRPRPRPRPRPRPRRPRRPRREPRREPRPRPRRPRPRPRPRPRRPRPRRERRERRERPRRRPRRPRPRPRPRRERRERRERRERERRRRR

Page 5of 11

Description

26" Blade

Belt Guard Cup Ass'y.

Belt Keeper Ass'y.

Hex Bolt 3/8-24 x 1.00" Lg.*
L-Wash. 3/8" I.D.

FI-Wash. .406" I.D. x 1.25" O.D.
Hex Nut 5/16-18 Thd.*

L-Wash. 5/16" I.D.*

3V-Belt 28" Lg.

Double Pulley

3/8" V-Pulley .502" I.D. x 6.5" O.D.
Chute Cover Ass'y. Comp.
Adapter Plate

Hinge Pin

Cap Speed Nut 1/4" Rod

Torsion Spring

Deck Belt Guard Plate

Deck Idler Brkt. Ass'y.

26" Deck Ass'y.

Cable Support Brkt.

Hex Sems Bolt 5/16-18 x 1.00" Lg.
Hex Wash. S-Tap Scr. 1/4-20 0 x .50" Lg.

Hex Wash. Hd. B-Tap Scr. 5/16-18 x .50" Lg.

Hex L-Bolt 5/16-18 x 1.00" Lg.

Hex Bolt 1/4-28 x 1.50" Lg.*

Blade Spindle

Hex Ins. L-Nut 3/8-24 Thd.

Hex Cent. L-Nut 1/4-28 Thd.

Hex Jam Nut 5/8-11 Thd.*

Hex Nut 5/16-18 Thd.*

Hex Bolt 5/16-24 x 1.00" Lg. (Grade 8)
#6 Hi-Pro Key 5/32 x 5/8" Dia.

#61 Hi-Pro Key 3/16" x 5/8" Dia.
Plastic Tube .52" I.D. x 7.0" Lg.

Ext. Spring .50" O.D. x 5.2" Lg.
L-Wash. 5/16" I.D.*

L-Wash. 5/8" I.D.*

Hex Bolt 3/8-24 x 1.50" Lg. (Grade 5)
Bearing Shield

L-Wash. 1/4" 1.D.*

Fl-Wash. .330" I.D. x 1.25" O.D. x .120
Bearing Housing

Ball Brg. .787" 1.D. x 1.85" O.D.
Spacer.315" I.D. x .75" O.D. x .37" Lg.
Spacer.836" I.D. x 1.01" O.D. x .320" Lg.
Spacer.630" I.D. x 1.135" O.D. x .195" Lg.
"V"-Belt-A Sec. x 59.0" Lg.

"V"-Id ler 3.06 " O.D.

5/8" V-Pulley .625" I.D. x 7.0" O.D.
Hex Nut 5/16-24 Thd.*

L-Wash. 5/16" I.D.*

L- Wash 3/8" I.D. Heavy Duty

WWW. mymowerpm GO Kit



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985) Page 6 of 11
Deck Assembly
Ref#  Part Number Qty S/P/F  Description
54  746-0488 1 Clutch Cable 56.0"

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985) Page 7 of 11
Engine Mounting Assembly

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985) Page 8 of 11
Engine Mounting Assembly

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

751-0225
726-0183
751-0297
749-0523
751-0173
751-0171
712-0123
736-0119
712-0267
710-0260
710-0158
14426

726-0209
723-0155
735-0149

Qty S/P/F  Description
Fuel Tank
Hose Clamp 3/8" I.D.
Fuel Control Valve
Strut
Fuel Line
Fuel Tank Fitting
Hex Nut 5/16-24" Thd.*
L-Wash. 5/16" I.D.*
Hex Nut 5/16-18" Thd.*
Carriage Bolt 5/16-18 x .62" Lg.*
Hex Bolt 5/16-24 x 1.25" Lg.*
Fuel Tank Mntg. Brk't.
/P Cable Tie 30.6" Lg.
Fuel Gauge
S  Bushing

RPRRPRRPRRRPRRPRRRRERRERRRRR
nNnuunumTOUW

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985) Page 9 of 11
Handle Assembly

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985)
Handle Assembly

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

Part Number

720-0204
746-0378
746-0488

12570

15335

710-0458
711-0619
712-0267
712-0324
712-0798
732-0305
736-0119
736-0169
738-0234
747-0162
747-0163
12571

12548

710-0436
710-0567
712-0138
726-0130
735-0182
736-0329
12921

711-0415
714-0104
749-0556
749-0554
16047

15482

710-0641
710-0599
731-0607
712-0291
732-0334
736-0498
749-0557
749-0555
750-0566
710-0429
751-0333
710-0224
712-0344
725-0157
710-0158
736-0119
712-0123
714-0365
750-0565
732-0441
712-0256

Qty S/P/F
/P

/P

/P
/P

nn O uLunununm

/P
/P

nw uuunm

RPRRPRRPRRPRRPRRPRRPRRPRRPRRRPRRPRPRRPRRPRPRPRPRPRPRPRRPRRPRREPRPRPRRPRRPRPRPRPRPRREPRPRRRERREPRERRPRRRERRPRRRRERRERRERER
nNnIounvuwm

1
WWW.mymower

Page 10 of 11

Description

Grip Black

Throttle Control Ass'y. Comp.
Clutch Cable 56" Long
Engine

Link Bracket

Handle Panel Ass'y.

Carriage Bolt 5/16-18 x 1.75" Lg.*
Ad,. Ferrule 1/4-20 Thd.

Hex Nut 5/16-18 Thd.*

Hex Ins. L-Nut 1/4-20 Thd.
Hex Nut 3/8-16 Thd.*
Extension Spring

L-Wash. 5/16" I.D.*

L-Wash. 3/8" I.D.*

Shld. Bolt .500" Dia. x .295
Lockout Rod

Rod .214" Dia. x 14.87" Lg.
Bracket

Drag Shield Adapter

Hex B-Tap Scr. #10 x .62" Lg.
Hex Bolt 1/4-28 x .62" Lg.*
Hex Nut 1/4-28 Thd.*

Speed Nut 10Z U-Type

Drag Shield 4.65" x 20.0" Lg.
L-Wash. 1/4" 1.D.*

Clutch Grip Ass'y.

Clevis Pin .375" Dia.

Intern. Cot. Pin 5/16" Dia.
R.H. Handle (Chrome)

R.H. Handle (Painted)

Clutch Cable Brkt.

Blade Clutch Grip Ass'y.

Hex Bolt 1/4-20 x 2.25" Lg.*
Hex Wash. S-Tap Scr. 1/4-20 x .50 Lg.
Lock Pin

Hex Cent. L-Nut 1/4-20 Thd.
Compression Spring .50" O.D. x .50" Lg.
Internal Tooth L-Wash.

L.H. Handle (Chrome)

L.H. Handle (Painted)
Spacer.255" |.D.

Hex B-Tap Scr. #10 x .38" Lg.
Casing Clamp

Hex Wash. Hd. AB-Tap Scr. #10 x .50" Lg.

Speed Nut 10Z

Cable Tie Self Clinching

Hex Bolt 5/16-24 x 1.25" Lg.*
L-Wash. 5/16" I.D.*

Hex Nut 5/16-24 Thd.*

#6 Hi-Pro Key 5/32 x 5/8" Dia.
Spacer.255" I.D. x .375" O.D.
Lock Spring
PaKkISCAIY/16-24 Thd.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

125-574-190 26" Hi-Wheel SP Mower (1985) Page 11 of 11
Handle Assembly

Ref#  Part Number Qty S/P/F  Description

52  736-0119 1 S L-Wash. 5/16" I.D.*

53  749-0523 1 Strut

54  710-0260 1 S Carriage Bolt 5/16-18 x .62" Lg.*

55 736-0119 1 S L-Wash. 5/16" I.D.*

56  712-0267 1 S  Hex Nut 5/16-18 Thd.*

57 12894 1 Casing Clamp

58 710-0456 1 Hex Wash-Hd. Tap Scr. #10 x .50" Lg.
8574-000-5 1 Hardware Pack (574)
8573-000-5 1 Hardware Pack (573)

WWW.mymowerparts.com



